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TITLE- GUIDELINE FOR USE OF PROGESTERONE THERAPY IN 
PREGNANCY 

 

• Progesterone therapy has proven benefits in the treatment of the following 
conditions in pregnancy: 

o Threatened miscarriage and history of two previous miscarriages (5% 
improvement in live birth rates). 

o Threatened miscarriage and history of three or more previous 
miscarriages (15% improvement in live birth rates). 

o Recurrent miscarriage without bleeding. 
o Previous preterm birth/2nd trimester miscarriage and short cervix. 

• For miscarriage prophylaxis for women fulfilling the criteria, treatment can 
begin from 6 weeks of gestation after a scan has confirmed the presence of 
an intrauterine pregnancy. 

• For miscarriage prophylaxis, treatment is given in the form of micronised 
progesterone 400mg twice/day until 16 weeks of gestation (unless the patient 
prefers to stop treatment at 12 weeks). 

• Form C for Unlicensed Medicine completed. 
• Standard NHSL unlicensed medicine consent form and detailed consent to 

progesterone treatment to be completed by patient and prescriber. 
• For preterm birth/2nd trimester miscarriage prophylaxis, treatment is given in 

the form of micronised progesterone 400mg twice/day until at least 34 weeks 
of gestation. 
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Guideline Body 
This section will normally contain more detailed information to support summary and should 
have a content list to start with in his section. 

 

Content 
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Introduction 

There is some evidence that progesterone therapy may be of benefit for some 
women with complications of threatened miscarriage, recurrent miscarriage and 
prophylaxis against preterm birth or 2nd trimester miscarriage.  This guideline outlines 
clinical situations where progesterone treatment may be of benefit and subsequent 
management of these patients. 

Use of progesterone in threatened miscarriage. 

• Telephone triage all women who present with bleeding in early pregnancy for 
supportive care or face-to-face review +/- ultrasound scan. 

• If a scan is indicated, then arrange appointment in EPAS. 
o If the scan is inconclusive, manage according to Guideline for Inconclusive 

Scans. 
o If the scan confirms intrauterine pregnancy with fetal heartbeat, manage as 

follows: 
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• Offer all eligible women the Tommy’s 
leaflet on progesterone treatment in 
early pregnancy and the NHSL consent 
form. 

• Offer vaginal micronised progesterone 
400mg twice/day until 16 weeks of 
gestation (unless patient prefers to stop 
treatment at 12 weeks). 

• Can be offered if there is confirmed 
ultrasound evidence of an intrauterine 
pregnancy with yolk sac prior to 
appearance of fetal heartbeat. In this 
circumstance offer further scan in 7 – 14 
days to confirm viability. 

• Complete consent forms (unlicensed 
medication and consent to 
progesterone) with patient decision on 
treatment and scan into Badger. 

 

 
 
 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

• There is evidence in the medical literature1-4 for the use of progesterone in 
reducing the risk of miscarriage in women with early pregnancy bleeding and a 
history of miscarriage. 

• Women with bleeding and two previous miscarriages using progesterone, 
increases the likelihood of a livebirth by 5%. 

• Women with bleeding with three or more previous miscarriages using 
progesterone, increases the likelihood of a livebirth by 15%. 

• Duration of treatment is recommended in NICE guideline to be 16 weeks and 
this should be offered to women unless they prefer to stop treatment at 12 
weeks. 

 

 

 

 

IU pregnancy with fetal heartbeat and vaginal bleeding 

One or no previous history of miscarriage Two or more previous miscarriages 

• Reassure 
• Return if bleeding worsens 

or persists >14 days for 
scan/assessment 

• Routine antenatal care if 
bleeding stops 
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Use of progesterone in recurrent miscarriage. 

• See also guideline on recurrent miscarriage. 
• Progesterone can increase the livebirth rates for women who experience recurrent 

miscarriage1-3,5. 
• Consider micronised progesterone 400mg twice daily after ultrasound confirmed 

intrauterine pregnancy in women with bleeding and recurrent miscarriage.  Start 
treatment at time of bleeding and continue until 12 or 16 weeks of gestation. 

• Women with recurrent miscarriage and previously successful pregnancy using 
progesterone treatment, may attend requesting similar plan in a new pregnancy in 
the absence of bleeding.  There is evidence that routine progesterone 
supplementation for women with recurrent miscarriage in the absence of bleeding 
may be of benefit but this is less robust.  Progesterone therapy (micronised 
progesterone 400mg twice daily till 12 or 16 weeks), can be offered after discussion 
with the woman about the risks and benefits.   

• Routine supplementation should be used with caution in asymptomatic women with 
unexplained recurrent miscarriage (>=3 previous miscarriages, previous successful 
pregnancy after miscarriage using progesterone).  There is some evidence in the 
literature of benefit, but the Promise trial did not show any benefit.  Women 
requesting this treatment should be referred for further discussion about the risks 
and benefits of treatment to the duty EPAS/Day care/Triage consultant. 

 

Use of progesterone in prophylaxis for preterm birth/2nd trimester miscarriage. 

• See also guideline on preterm birth. 
• Woman with a history of 2nd trimester spontaneous loss or a history of 

spontaneous preterm birth up to 34 weeks of gestation, with transvaginal 
ultrasound evidence (between 16 and 24 weeks) of short cervix (<=25mm) 
should be offered the choice of prophylactic vaginal progesterone or prophylactic 
cervical cerclage6. 

• Women choosing vaginal progesterone should be offered 400mg progesterone 
twice daily until at least 34 weeks of gestation. 
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2.You can include additional appendices with complimentary information that doesn’t 
fit into the main text of your guideline, but is crucial and supports its understanding. 

e.g. supporting documents for implementation of guideline, patient information, specific monitoring 
requirements for secondary and primary care clinicians, dosing regimen/considerations according to 
weight and/or creatinine clearance 



Guideline for Use of Progesterone Therapy in Pregnancy  

 
Lead Author Evelyn Ferguson Date approved 05/12/2024 
Version V2 Review Date 05/12/2027 

Uncontrolled when printed - access the most up to date version on www.nhslguidelines.scot.nhs.uk 
 

 
 
 
 
 
 


	Guideline Body
	Appendices

